
12345 OXYGEN 120 INSTALLATION  

1 

                             

P-INSTRUCTOX120 Revision 11/20/2017 



12345 OXYGEN 120 INSTALLATION  

2 

Hardware List 

Flat head wood screw #9 x 7/8 long with #2 Phillips drive, silver 

Used to attach surfaces and end panels 

Hex set screw ½-13 x 2ò long with 1/4ò hex drive, black 

Used on Legs 

Hex cap machine screw ¼-20 x 5/8ò long with 3/16ò hex drive, black 

Used on spine beam mounts and cable trays 

Hex cap machine screw ¼-20 x 2 3/4ò long with 3/16ò hex drive, black 

Used on rails and legs 

Hex set screw ¼-28 x 1/4ò long with 1/8ò hex drive, silver 

Used on spine screens 

Pan head machine screw 10-24 x 5/8ò long thread cutting tip with #2 Phillips 

drive, silver.  Used to attach outlets. 

Pan head machine screw 8-32 x 3/8ò long thread rolling tip with #2 Phillips 

drive, silver.  Used to assemble electrical covers. 

Pan head machine screw 10-32 x 1/2ò long with #2 Phillips drive, silver.   

Used on spine screens to attach base support brackets. 

Flat head machine screw 10-32 x 1/2ò long with #2 Phillips drive, silver.   

Used on territory screens to attach base support brackets. 

Pan head machine screw 8-32 x 1/4ò long with #2 Phillips drive, silver.   

Used with acorn nuts to attach powerpole. 

Acorn nut 8-32 x 5/16ò long, silver.   

Used with 8-32 x ıò long screws to attach powerpole. 

Pan head drill point sheet metal screw #8 x 3/8thsò long with #2 Phillips  

drive, silver.  Used to attach Side Mount screens to hanging brackets 

and endcap worksurface cantilevers to legs. 

Flat head sheet metal screw #8 x 2ò long with #2 Phillips  

drive, silver.  Used to mount Endcap Hutch to base. 

Flat head sheet metal screw #10 x 3/4ò long with #2 Phillips  

drive, silver.  Used to mount items to laminate storage cabinets. 

Flat head self drilling  screw #10 x 3/4ò long with #2 Phillips  

drive, stainless steel.  Used to mount screens. 

P-INSTRUCTOX120 Revision 11/20/2017 2 



12345 OXYGEN 120 INSTALLATION  

3 

Revision Log 

Date Page No. 

 

Description of change Name 

11/20/17 1-43 Originated S. Powers 

P-INSTRUCTOX120 Revision 11/20/2017 3 



12345 OXYGEN 120 INSTALLATION  

4 

End Leg Assembly 

Straight Leg Assembly 

¼-20 x 2.75L 

hex cap screw and nut 

6 places. Tighten fully. 

Note: Place screw heads 

on OUTSIDE of bench.   

¼-20 x 5/8òL hex cap 

screw 

2 places.  Leave loose. 

Spine Beam Mount 

Rail Mount 

Twist Plate 

Leg Horizontal 

½-13 x 2òL Set Screw. 

2 places. 

Insert leg to stops 

Note: Tighten set screw 

until metal ñforksò are 

spread outward into tube 

sides.  Joint should have 

no movement.    

P-INSTRUCTOX120 Revision 11/20/2017 



12345 OXYGEN 120 INSTALLATION  

5 

Shared Leg Assembly 

End Leg Assembly 

(See page 4) 

Shared Leg Assembly 

Mirror parts on End 

Leg Assembly 

Note: Use the same ¼-20 x 

2.75L Hex Cap Bolt and 

Nut to hold on both parts. 

P-INSTRUCTOX120 Revision 11/20/2017 



12345 OXYGEN 120 INSTALLATION  

P-INSTRUCTOX120 Revision 11/20/2017 6 

Single Sided Bench Leg 

Assembly 

Single Bench Spine 

Beam Support Left 

Note, Rail Mount will 

straddle leg attachment 

set screw.   

Note: Place screw heads 

on OUTSIDE of bench.   

¼-20 x 2.75L 

hex cap screw and nut 

2 places. Tighten fully. 

Rail Mount 

¼-20 x 2.75L 

hex cap screw and nut 

2 places. Tighten fully. 

LEFT END SINGLE 

BENCH LEG 

ASSEMBLY 

Single bench 

leg horizontal 

24 or 30. 



12345 OXYGEN 120 INSTALLATION  

P-INSTRUCTOX120 Revision 11/20/2017 7 

Single Sided Bench Leg 

Assemblies 

End Leg Left 

End Leg Right 

Shared Leg 

(mirror components) 

Single Bench Spine 

Beam Support Right 

Single Bench Spine 

Beam Support Left 



12345 OXYGEN 120 INSTALLATION  

P-INSTRUCTOX120 Revision 11/20/2017 8 

Center Leg Assembly 

Single Bench 

Twist Plate 

2 places 

¼-20 x 5/8ò long 

Hex Cap Screw 

4 places, leave loose 

Oxygen 120 Single Bench 

Center Leg Bracket 

Single Bench Top Cap 

#8-32 x 3/8ò long 

Pan Head Screw 

3 places 



12345 OXYGEN 120 INSTALLATION  

P-INSTRUCTOX120 Revision 11/20/2017 9 

Center Leg Assembly 

Single Bench 

Cantilever 

¼-20 x 5/16ò long 

Hex Cap Screw 

2 places 

Center Leg 

#8 x 3/8ò long Pan Head 

 Drill Point Screw 2 places 


